/" EPAIR PARTS

! ELECTRICAL

i

;A B8 C
. &2 40 @& 33
: 30@34

.
i
|
I
|
_:%EY PART
i.-iO. NO.
%% 73480400
'E 19091016
R 105371X
72240460
5 104921X
6 105372X
7 108055X
10 7661J
1 7662J
12 100541K
13 7192J
14 7756R
13 2957J
16 4406R
17 11151000
18 32584
19 7562H
20 2008J
21 4482
22 73680400
3 7320R
5907J
# 19151116
26

719

DESCRIPTION

*Wing Nut 1/4 - 20

Washer 9/32 x 5/8 x 16 Ga.
Guard - Terminal
Battery Bolt (Bolt = Carriage, Rd,
Hd. Sq. Neck 1/4 -20x 7 - 1/2)
Battery
Battery Tray
Harness - Ignition
Harness - Light Socket
Bulb - Light
Tube - Battery Tray
Cable Tie

Switch - Interlock
Cable - Battery (Battery to Solenoid)
Ignition Switch
Lockwasher - Internal Tooth 5/8
Nut- Hex 5/8 - 32
Key

‘Solenoid

Switch - Light
Nut - Hex 1/4 - 20

Nut - Hex

Cable - Battery (Solenoid to Starter)
Washer 15/32 x 11/16 x 16 Ga.
Terminal Cover {For Solenoid)

KEY
NO.

ROPER LAWN TRACTOR--MODEL NUMBER LT1 20AR A

PART DESCRIPTION

NO.

2955J Cable - Battery (Battery to Ground)

17541208 . Screw - Hex Washer Hd, Thd. Rolling
Type TT No. 12-24 x 1/2

2751R Clip - Fuel Line -

6999R Clamp - Hose

10090400 Lockwasher 1/4

73350400  * Nut- Hex Jam 1/4 - 20

74780408 *Bolt-Hex 1/4-20x 1/2 Gr. 5

73510400 Nut - Keps, Hex 1/4 - 20

74760412 *Bolt - Hex 1/4 - 20 x 2/4

73220400 *Nut - Hex 1/4 - 20

11050400 Washer - Lock 1/4 Ext. Tooth

10040400  * Lockwasher 1/4

6374R Fuse - 30 Amp.

9433R Ammeter

6009y Bracket - Ammeter

6952J Lockwasher No. 10

6953J Nut No. 10

69514 Washer 7/32 x 1/2 x 18 Ga,

102501 X Loop - Wire

235R Clip - Insulated . N

11030400 Lockwasher - Int./Ext. 1/4

104445X Switch - Interlock

101539X Sheet - Instruction, Tractor 159 Slope

106962 X Owners Manual

*STANDARD HARDWARE--PURCHASE LOCALLY



REPAIR PARTS
ENCLOSURES

ROPER LAWN TRACTOR--MODEL NUMBER LT120AR

A G H
@48 @ 37 % ; a )
@48 Y 55 60
@ []% 49 g 56 53 |1 63| 59 ﬁ I 76%65 50 %95 67
® 62 @ 34

B b ot L TR L S T



Jrp—

REPAIR PARTS
ROPER LAWN TRACTOR--MODEL NUMBER LT120AR

ENCLOSURES
EY  PART DESCRIPTION
0. NO.
2 108563 X Decal - Side Panel
3 108442X358 Panel - Side, L.H.
4 105414 X Decal - Dash
5 106099X Dashboard
6 104783X Dash Assembly - Lower
7 108456 X Decal - Instruction
8 109641X Grommet
g 106965X Plate - Support, Battery
10 104786X Support Assembly - Dash
11 105037 X Foam - Strip
12 104643X Decal - Hood, L.H.
13 106784X Strap Assembly - Hinge, Rear
14 104618X Strap Assembly - Hinge, Front
15 108370X358 Hood
104613X Bezel Assembly
106395X Lens
104632X Support - Grill, L.H.
104801X Grill Assembly
cd 104634 X358 Strap - Grill
21 104633X Support - Grill, R.H.
22 104644X Decal - Hood, R.H.
24 108443X358 Panel - Side, R.H.
25 106976X Panel - Dash, R.H.
26 105464 X358 Footrest- R.H.
27 108971X Chassis
28 102481X Drawbar
29 104808X Decal - Frame
1 106966X Panel - Dash, L.H.
2 105465X358 Footrest - L.H.
34 73680500 Locknut - Gripco 5/16 - 18
36 108263X Saddle
37 19091216 Washer 9/32 x 3/4 x 16 Ga;
38 106301X Guide - Belt, Lower, Engine,
Pulley, L.H.
39 1554J Bushing - Steering
40 106202X Reflector - Taillight
42 104810X Decal - Fender, Roper
¢ 106855X Seat
¥ 105512X Spring - Compression
ks 108057X358 Fender
§ 4800J Decal - Clutch/Brake
w/ 8022J Plug - Dash
48 10090400  *Washer - Lock 1/4
49 73220400 *Nut-Hex 1/4 - 20
50 74760612 “"Bolt - Hex 3/8 - 16 x 3/4
51 19131312 Washer 13/32 x 13/16 x 12 Ga.
52 73680600 Nut - Crownlock 3/8 - 16
63 74760616 “Bolt- Hex 3/8 - 16 x 1
w K- ¥ R AA BB ¢t
& 37 g 23
@ 37 3 84 E 86
& a9 g 3 @52 E . %0
51 sz Y
@ 52 Q 88 m 91

25

KEY

Tt AN LA N e o A P U R AR i

PART
NO.

17211010

104755X
17480612

17490512

7605J

73680400
74760620
73510600
17490608

105516 X
17490612

74780816
10110800
19171912
17431008

74780512
73510500
1055609X
74180512
54794

17490412
106974 X
106300X

105505X
105514X
19132012
72140606
108256 X
74191008

10071000
20294
100225L
74881020

7206J
73731000
105511X
105513X
105529X
105531X
18070818
105813X

2751R
109412X

DESCRIPTION

Screw - Hex Washer Hd. Tapping
JOH- 16 x 5/8
J Fastener
Screw - Hex Washer Hd. Thd. Rolling
3/8-16x 3/4 Type TT
Screw - Hex Washer Hd. Thd. Ralling
5/16-18 x 3/4 Type TT
Bolt - Shoulder 1/4 - 20
Nut - Crownlock 1/4 - 20
“Bolt-Hex 3/8-16x 1-1/4
Nut- Keps 3/8- 16
Screw - Hex Washer Hd. Thd. Forming
3/8-16x1/2 Type TT
Pan - Seat
Screw - Hex Washer Hd. Thd. Rolling
3/8-16%x3/4 Type TT ™
*Bolt-Hex 1/2-13x1Gr. 5
*Washer - Lock 1/2
Washer 17/32 x 1 -3/8 x 12
Screw - Hex Head Self Tapping No.
10-16x 1/2 Type B
“Bolt - Hex 5/16 - 18 x 3/4 Gr. 5
Nut - Keps 5/16 - 18
Bracket Assembly - Fender
Screw - Mach. Cross Thd. 5/16- 18 x 3/
Plug - Dash
Screw - Hex'Washer Hd, 1/4 - 20 k 3/4
Decal - Opej = Caution
Guide - Belt, Lower, Engine, Pulley,
R.H.
Cover - Access
Clamp - Spring r
Washer 13/32 % 1-1/4 x 12 Ga.
“Bolt - Carriage 3/8 - 16 x 3/4
Pad - Footrest
Screw - Cross Recess Pan Hd, Machine
10-24 x 1/2
*Washer - Lock No. 10
Nut - Weld
Latch - Hood
Screw - Machine Cross Recess:
10-24x1-1/4
Spacer - Split 10 x 3/4
Nut - Keps 10 - 24
Strap Assembly - Fender
Bracket - Pivot, Seat
Bolt - Shoulder 5/16 - 18
Nut - Push
Washer 7/32 x 1/2 x 18 Ga,
Decal - V-Belt Drive
Schematic, Tractor
Clip - Fuel Line

Cap - Spring

“STANDARD HARDWARE--PURCHASE LOCALLY



| gzezvero Wy 13188 NE.
6 LN3IWdIND3 T¥NOILdO
%N 5 &
A e oo PO FE m -
Qo : p= =
A g0l o% 8l mmm ve ow 82 W gg
ee mmm, wmm
=t . .

\L e
1 \\\ '
- / V*

|

i

i

1

h
L Y

26

dNOYO STOHLNOD ._.QU_Zd_I.OmE B HIMOd

1S 18 SOOIHE INIONI
LOVHL NMV1 H3dOY

18z H3IGWNN 13aOW--NOLLVY
yvoz L1l 43gnnNN J3A0N--H0

LO-EEL0 HIGWNN 3dAL LOL
Sy



>4J<UOJmm(IumD%mmqgomdxDm<ozihwu

‘D 9| X B/G X Zg/6 Jaysepm |
‘D 9L X8/ X ZE/LL J8ysepm
Jaoedg - peq
Bury dipy
D QL X p/1 - | X ZE/GT Jaysem
2/l X ZE/E uld Jan10)
de) sabunyy
yied ‘aje.g - poy
8/5 X 02-¥/1
Buning peasy) peapy Jaysep) xaH malog
’ Bury diy
‘BD 9L X p/€ X ZE/GL Jaysep
yidaQ ‘doig - uoiunu ]
B/E X 9l - g/¢
$s3|peay pabiog 133005 xay - maiog Jag
L X p/1 A3y yynipoop
BO ZL X | X g/g Jaysep
yain|p ‘ajpuey - bBujysng
¢/l -1 %91 -8/gxay -3jog,
(65 "ON A3} *au|) Ajqwassy yueiojjag
P/E X 8/L 481107 - uiy
yan(g = 3ui
yon[g ‘uiniay - buudg
dipy -Bury
pauapiey - saysep
¢/l =1 %9l -8/g xay - 3jog,
1[ag - Jauielay
Bulieag
1417 ‘1snipy - poy
HIT -3jun
91 - 8/ Inwo07
13|p] - Asjing
8719 8L - 91/G 1nuxo0
S D Y/EXBL-9L/G X3 - log,
134NN - 1010338
.SVl weoy - ding
1317 snipy - ajpuey
jue) - aoeug
(vZ yoes Z pue gy ‘gp 's oN
A3 "ouj) U puel ‘Ajquiassy Jana]
Buudg
puey ‘1aaa7 - 18bunjy
3[puey - duig

NOIL1dIH253a

91016061
alvLLLBL
rLEV9
620000z!
910Z5261
80E0Z09¢L
E£491¢L
X¥v8S01L

OLyozLLL
£E0000ZL
9lcZlslel

AeLelolL

go908lLEE
HOEEB
clolzZLel
X95080L
v2909LYL
XS0LS01
¢Lv0zZ09L
XoL4501
X60L501
6£000021
reoz
¥2909L L
X66¥901
X90L501
SELOOL
X858501
009089¢gL
XB6290L
005089¢¢L
Zl508LpL
19¢eLoL
XS5L6v01
APELOOL
X66Lv0L

XL6Sv01L

H9L8Z
XEZLS0L
X610901L

“ON
LHVd

col

"ON
A3

LI Bunidg isulelay
91 - 8/ wer xay - inpN
HIT - Ajlqusassy 1yeys
117 ‘uotuuni |
GO EZ/L X0Z - v/l xaH -llog,
A3y yjnipoopy
aelg - wuy
L X gl/g uid |joy
1004 ‘{epad - 14eys
31qeIsNipY ‘1417 - juin
L13dAL p/| - | x 9| - g/g Buljjoy
PE34Y ] "PH Jaysep xap - malog
8/E X ZE - B8 'ON "PH 4aysepm XaH - Mmaldg
BD ZL X 9L/EL X ZE/E| 18ysem
|B21I3 A - 3)44eg
v/€ x 91 - 8/£ Buijjoy “pyy 1aYsEpp XBH - MaIDg
BO Q9L X p/L - | X ZE/BT J3YSEM
/1 J8ysemyoo
. BN - difo
3pueH - dug
uaWyoeNYy yoIN|Y - ajpuey
H|dg - Jaoedg
g/l -y X8l -91/g xay -1jog
‘H 'sissey) ‘1jag - daulelay
dana7 ~ Ajquuassy poy
uolsuaixy - bundg
' BRIYNW - Ajquiassy 3y eg
“P/€ X 91 - 8/€ W93\ “bS *pH "py - 1109
1dN 8/£ moq|3 o006
C/l-EX 1dN 81 - 8/€ ajddiy adig 'pig
LdN 8/ moq|3 198118 06
ISNeYxX3 - 13X4seL)
apnp
O 9| X 8/g x CE/EL 13ysep
LO"EELQ ON 3dA| 'uoneng g s66ug auibugy
' auT Jang
dwe|) asoy
_u_._n_ - v_:n.h
g “ue | - joddng
ded jang
(€ "ON Aay “oup) aptoay ) - |041uon
101107 311104y ] - qouy
Yany - Ajquiassy 1axyoeag
4907 |epay

NOILdIHIS30

WBEGY £Y
0090S££ . v
Xp01601 Ly
X$0Z80L (0}
80408/ v/ 6¢

W8zzz gs
X81690l  Wig

HZLS1 LE
X L£0601 9t
XG558501 Sg
02906, L vE
90801z L £e
ZIELELBL CE
XEL6V0L LE
Z1906v/ | o€
91026261 62
00v0Y00L 82
X606¥01 [z

rzLgoy 9z
XE£86901 sz
X967 101 bz
ZLSOBLYL £C
XLLLYOL zz
X865401 1z
X(TLZ0l 07
X0L6b0L 6l P
9090% 12, 8l
00E00ZE | ‘L
8Z£08ZE| 9l
00goveEL Sl

reovt £l
WELZ 101 Zl
9l10LELBI L

04182 oL .

HEEBL 6

46669 8

rsLog L
X008¥01 9

rv058 S
MIEEL0L b

65119 £
XbZ 501 z

HEBBS I

‘ON ‘ON

1Hvd A3

dNOYO STOHLNOD TVIINVHIIW 8 HIMOJ

HY0ZL L7 HA9WNN 13AdON--HOLOVHL NV 4340y

Sidvd! @3



REPAIR PARTS
DRIVE GROUP.




REPAIR PARTS

ROPER LAWN TRACTOR--MODEL NUMBER LT120AR

DRIVE GROUP

KEY PART
NO.

z
o

109070X
108236X
17021008
105730X
105732X
18431312
105864
106444 X
108451X
11 73680600
12 106441X
13 74760612
14 72140606

CONDOH WA —

15 18171416
16 105863X
17 9135R

18 4859)

19 73220800
20 106308X
21 73680800

22 105862X
23 105848X
24 106731X

25 74770720
26 10040700
27 74760644
28 4470J

29 * 106190%
30 106294 X
31 106903X
32 106904 X
33 4921H

34 - 74760512
"~ 356 73680500

36 74760616
37 76020412
38 18131410

DESCRIPTION

Keeper - Belt
Bracket - Switch
Screw - Tap. Hex Hd, 10 - 24 x 1/2
Keeper-BeH,Enmne
V-Belt, Drive
Wmhﬂ13ﬂ2x13H6x1ZG&
Bracket - Suspension
Bracket - Bellerank -
Rod Assembly - Clutch Primary
Nut « Crownlock 3/8 - 16
Bellcrank Assembly
"Bolt - Hex 3/8 < 16 x 3/4
Bolt - Rd, Hd, $q. Neck 3/8-16 x 3/4
Washer 17/32 x 7/8 x 16 Ga.
Arm Assembly - Suspension - L.H.
Retainer - Spring
Idler < Flat
*Nut-Hex 1/2-13
Trunnion « Lift Lower
Nut < Crownlock 1/2 - 13
Arm Assembly - Suspension - R.H.
Bolt - Shoulder 3/8 - 16
Pulley - Engine, )
Bolt-Hex 7/16 - 20 x 1 - 1/4 -
“Washer - Lock 7/16
“Bolt- Hex 3/8- 16 x 2 - 3/4
Spacer
Clamp
Strap < Locator
Keeper, Belt, L.H.
Keeper, Belt, R.H.
Spring - Retainer
“Bolt, Hex 5/16 - 18 x 3/4
Nut, Lock 5/16- 18
*Bolt- Hex 3/8-16x1
Pin « Cotter 1/8 x 3/4
Washer 13/32 x 7'8 x 10 Ga.

"STANDARD HARDWAR E--PURCHASE LOCALLY

i
H AR - P A
R R

29




REPAIR PARTS
ROPER LAWN TRACTOR--MODEL NUMBER LT120AR

STEERING, FRONT AXLE AND WHEELS

30



REPAIR PARTS

ROPER LAWN TRACTOR--MODEL NUMBER LT120AR

STEERING, FRONT AXLE AND WHEELS

KEY  PART
NO.  NO.
1 100710L
2 73360800
3 100712K
4 1007 13N
4A  100711L
5 109816X
6 12000029
7 19252016
8 9040H
9 106222X
- 59904
10 106732X
11 65139
12 59192
13 108075X
14 . 74761060
15 105654 X
16 76020412
18 105715X
19 6855M
20 105726X
21 10040600
22 73610600
23 105727X
24 109556X
25 74580
26 1554
27 109432X
28 108684 X
29 106126X
30 19212016
31A  2882J
32 6266H
33 108683X
34 105656 X
35 17490612
36 73901000
a7 105725X
40 3366R
41 104590
42 104757X
43 278H
44 19252616
45 106943X
46 106944 X
48 105664 X
49 105663X
50 17490508
51 102792X
52 19131416
54 108685X
55 101930X

DESCRIPTION

Insert - Steering Wheel
°Nut - Hex Jam 1/2- 20
Washer 17/32 x 2 - 1/4 x .160
Steering Wheel 13"
Adapter - Wheel, Steering
Nyliner - Snap-In
Klipring
Washer 25/32 x 1 - 1/4 x 16 Ga.
Bearings - Wheel, Front g
Tire- 15 x 6.00 - 6 (Tubeless)
Tube - Tire {not furmshed with Tractor)
Rim Assembly - 8" Front {Inc. 2 each Key No. 8)°
Stem - Valve
Cap - Valve
Axle Assembly - Front
Bolt«Hex 5/8-11x3-3/4
Spindle Assembly - R.H.
Pin - Cotter 1/8 x 3/4
Tie Rod
Fitting - Grease
Bearing
* Lockwasher 3/8
“Nut - Hex 3/8 - 24
Drag Link
Shaft Assembly - Steering
Spacer
Bushing - Steering Rod
Bracket Assembly - Steering
Gear - Sector
Woodruff Key 3/16 x 3/4
Washer 21/32 x 1- 1/4 x 16 Ga.
Drive Pin 3/16 x 1
Hardened Washer (1
Rod - Steering
Spindie Assembly - L.H.
Screw - Hex Washer Hd, Thread
Forming Type TT 3/8- 16 x 3/4
Nut- Lock Flange, 5/8 - 11
Spacer
Bearing
Decal - Steering Wheel
Cap - Hub, Front
Grease Fitting
Washer 25/32 x 1 - 5/8 x 16 Ga.
Spacer - Shaft, Steering
Tube - Shaft, Steering
Support - Saddle, Front
Support = Saddle, Rear
Screw - Hex Washer Thd, Rolling 5/16 -
Bushing
Washer 13/32 x 7/8 x 16 Ga,
Gear - Pinion
Washer - Hardened

- 3 as required)

18x1/2

"STANDARD HARDWARE--PURCHASE LOCALLY

31




L b i

PR IR e

HvO0Z L1l 43gNNN 1300W--HOLOVHL NMV 43d0od

32

dnOoYo 3AIEYA

glHvd Hivd3y



ATIVI0T 3SYHOUNC-3IHVMAYYH a¥va NV1S,

) L X9L-8/€ XeH =10g, 91909, pL
®D 9l X 8/S - | X ZE/ST 1ayseM  919Z5Z61
91 -8/E 0LIAIUIY =INN  0OIOEBEL
ieay ‘qnH -ded)  X/G/p0L
/€ XONN 81 - 91/G L1 adA]

W04 "py "PH JaYsem XaH Mag  Z|S06YLL -

b/€E X 9L - /€ X34 -1j08,  Z1909LpL
91 - 8/€ "foojumou] - inp 009089€L
b/€E-ZT X9l -8/E X34 ~30g, $HO09LYL

bury-3 L00000Z ! -
NjEA - walg 6E1S9"
aAlep -dep 26165

Indu| « Aa|ng XE0LS0L

¥/€ % 9L/€ Aa)y j3nipoopy _szNN..

(pasinbai se p 01 g)

©O QL X /L - L XTE/ST e 91025261
dux -buly  8Z0000Z 1 -

ajxesuel} = 1a3>oeig XL{91601 .

9L -8/E Wer xaH -INnN  0OY0SEEL

anbio] - deng XZvy8sS0lL

‘ON
NOILd1¥0S3Q 14vd

HVO0Z1-'~ "'39INNN 1300W--HOLDVHL NMYT "dou

LL
9L
S¢
174

8§
SS
€5
rAs]
(34
6
8¢
LE
9g

SE
A
1E
0g

'ON
AN

-

.

. anbioj ‘deng - a1ejy
8D 91 X gL/EL X ZE/EL Jaysem,
axelg - poy
ayelg ‘poy - Buudg
81D ¥/E X BZ - ¥/1 X3H - }jog
d1Bld 11YS - Jaysem
L X 8/IL 490D ‘uig,
BD gl X §/E X ZE/GL J8ysem
uoisio] - buudg
131314S - poy
3iyg ‘poy - alelg
¥/E X 8/1 uld 4310)
I043u0) - qouy
8D 0L X §/E X ZE/6 13ysem
v/ L %007 - Jaysep
(umopyeaiq syed
10} Lg pue gg sabed aas) zy-0§Lt
‘ON [3poWy ‘paadsg g ‘81004 ajxesuel)
C X 91/E aienbg - Aay
11|dg - 1aoedg
(1030844 Ylm paysiuing Jou) aty - aqn |
(ssaj2qn1) 8 - 0G'6 X 81 - 811
feey g - Ajlquassy wy

NOIL1dIH2S30a

XL51901 £z

glelelsl (44
XZSLS01 ¥4
XB888901 0¢
cLyoroLL 9l
X10L501 §1

91$0209¢ vi
9lZISL6lL £l
X004501 A}

X669501 Ll
X616901 oL ™
Z1v0Z08L 6 ™
XEE6901 g8
0lZ16061 L
00v0¥001 9
X9L00L1 g
reoLe 14
XZ0S601 £
resie e
X89z2901 z
X801901 %1
"ON "ON
1lHvd A3

T33HM HV3H ANV 3TIXVSNVYHL

RIMWed AN



REPAIR PARTS
ROPER LAWN TRACTOR--MODEL NUMBER LT120AR

38" MOWER

IF REAR BAGGER ATTACHMENT 1S BEING
USED, REFER TO REAR BAGGER QWNERS
MANUAL FOR BLADE PART NO. 34



e R T = e v s rs e ey, ———

REPAIR PARTS |
ROPER LAWN TRACTOR--MODEL NUMBER LT120AR

38" MOWER
EY  PART DESCRIPTION KEY PART DESCRIPTION
.0. NO. NO. NO. N TS
/437 7%
1 106085X V-Belt 39 106634 X Blade, 38" VR A\ X
2 105689X Housing 40 18132012  Washer13/32x 1- 1/4 x 12 Ga,

3 8417J Runner, R.H. i 41 10030600  *Washer, Lock, 3/8

4 73680600 Nut, Lock, 3/8 - 16 42 74610624 “Bolt, Hex 3/8-24 x 1 - 1/2Gr. 5

5 19111216 Washer, 11/32 x 3/4 x 16 Ga. 43 108250% Spring, Ext.

6 72140505 Bolt, Carr., 5’16 - 18 x 5/8 44 108235X Rod - Clutch, Mower

7 105896 X Bracket, Deflector 45 4921H Spring - Retainer

8 5846R Nut : 46 76020312  *Pin- Cotter, 3/32 x 3/4

9 106734X $Spring, Deflector 47 108068 X Rock Shaft Assembly

10 106735X Rod - Hinge . 48 76020616 Pin, Cotter, 3/16 x 1
11 106736X Deflector - Shield 49 108247X Rod, Brake. Primary
12 105814X Decal 50 72140606 *Bolt, Carriage 3/8- 16 x 3/4 -
13~ '105304X Cap 52 108243X Bracket, Pivot, R.H.
14 105662X Link, Parallel : 53 108241X Bracket, Pivot, L.H,

; 105744X Pin - Hinge, Front 54 105857 X Bracket, Susp., Rear, R.H, »
3146R . Spring - Retainer 55 108673X Bracket, Susp., Rear, L.H.
105872X Stop, Link ) 56 106578X Brake Assembly
105743X Pin -« Hinge, Rear 57 106463X Rod, Brake, Secondary L.H.

19 74760612 “Bolt, 3/8- 16 x 3/4 58 108249 X Rod, Brake, Secondary, R.H.
v 20 73680500  Nut, Lock 5716 - 18’ 59 106456 X Bracket, Brake, Pivot

21 105659X Bracket, Lift, R.H. 60 100672K Spacer, Brake

22 105660X Bracket, Lift, L.H. ‘ 61 100673L Bracket, Support
.23 72140506  “Bolt, Carriage 5/16 - 18 x 3/4 63 19111016 Washer, 11/32 x 5/8 x 16 Ga.
24 3713J Instruction - Caution Decal 64 74760684 Bolt,3/8-18x5.14

25 106295X Support, Arm 65 7631J Runner, L.H.

96 '105850X Stop, Deck, Front 66 19131614 Washer 13/32 x 1 x 14 Ga,

7 106975X Decal - Safety Standard 67 72140610 Bolt, Carr. 3/8-16x 1-1/4
st 106461X Guide, Belt 68 78850 Decal - Warning

29 74760632 “Bolt3/8-16x 2 70 19131316 *Washer.13/32 x 13/16 x 16 Ga,
30 108832X Arm,dler Assembly 71 19141610 Washer 7/16 x 1 x 10 Ga.

31 106902X Spacer, 72 72110606 Bolt, Carriage 3'8 - 16 x 3/4
32 102403X Pulley, Idier 73 19132012 Washer 13:32x 1-.14 x 12 Ga.
33 106513X Washer, Wear, 1/16 74 106679X Decal - Warning

34 102669X Keeper, Belt 75 76020308 Pin, Cotter 332 x 1 2

35 105891X  Mandrel Assembly 104 bSY X 76 72110506 Bolt, Carriage 5. 16- 18 x 3 4
36 100668L Plate, Support, Mandrel 77 74760412 Bolt - Hex 1/4 - 20 x 3/4

an 17490612 Screw, Hex Washer Hd, 3/8 - 16 x 3/4 78 109893x Washer - Special

17490620  Screw, Hex Washer Hd. 3/8 - 16 79 73680400  Nut - Lock 1/4 - 20

x1-1/4 ‘
"STANDARD HARDWARE.-PURCHASE LOCALLY

A B C D E F G H J K L M N P
7 = S P
,zaﬁzaﬁsc @tj??zfjsﬁm feaﬁjsyﬂjss“ﬁtﬁﬁﬂ\?mﬁ”
S5 @0 @71 €20 : U
4 @42 =78
S 20 4 g
| 79

L




o Coanr Fald o Tigm Zo OE#7.

REPAIR PARTS

ROPER LAWN TRACTOR--MODEL NUMBER LT120AR
TRANSAXLE FOOTE--MODEL NUMBER 4150-42

TRANSAXLE ALL REPAIRS MUST BE PERFORMED BY
AN AUTHORIZED FOOTE DEALER. REFER

TO BACK COVER.

36




